— ®
CORDLESS LAWN MOWERG60V / item No. 8795721 %gs;l;g!-
AKU SEKACKA 60 VS POJEZDEM

84 83 82 81 8079 T8

Ey !
)

93:___.,- 4.;...945"

9%\97 98 T
%97 98 i
4%

99 100 7 101 102

243444516

i
I

[ -
J\302928 21 \7

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 1



ltem No. 8795721

EXTOL

INDUSTRIAL

factory part description popis atyrks Madal B.alvc’>rder’
number No. / obj. ¢islo dilu

1 180302615-01 Blade bolt cepelovy Sroub 1 8795721-1
2 180202022-01 510 blade Cepel 510 1 8795721A
3 80302434-01 Blade bracket drzak cepele 1 8795721-3
4 1 80302425-01 Front wheel cover 200 kryt pfedniho kola 200 2 8795721-4
5 180700417-01 M8 Hex flange lock nuts Sestihranné pojistné matice prfiruby M8 16

6 80302426-01 Front wheel 200 predni kolo 200 2 8795721-6
7 180700075-16 ST4.2x16 Self tapping screw ST4.2x16 samofrezny Sroub 42

8 180202122-01 Wave washers 12x18x0.3 vinové podlozky 12x18x0,3 4

9 :80700079-12 ST4.8x16 Self tapping screw ST4,8x16 samorezny Sroub 8

10 80202007-01 Fix board of front wheel shaft deska hfidele pfedniho kola 2

11 180700024-20 M5X20 Screws Srouby M5x20 4

12 80202005-01 Front axle assembly sestava predni napravy 1 8795721-12
13 80302435-01 Grass comb board deska na hteben travy 1 8795721-13
14 :80302423-03 510 Front trim cover pfedni ozdobny kryt 1 8795721-14
15 :80302420-02 Deck handle rukojet 1 8795721-15
16 80302421-05 Deck handle Cover kryt palubni rukojeti 1 8795721-16
17 80302436-01 Rear wheel inner cover 250 vnitini kryt zadniho kola 2 8795721-17
18 80302621-01 Rear Wheel 250 zadni kolo 2 8795721-18
19 80302436-01 Rear Wheel cover 250 kryt zadniho kola 2 8795721-19
20 80202010-01 Left bracket levy drzak 1 8795721-20
21 :80700418-01 M8x18 Low square neck bolt hMrZT;im’zky roub se Ctyrhrannym 6
22 180700416-01 M6 Hex Flange Lock Nuts Sestihranné pojistné matice pfiruby M6 9
23 80202029-01 Hight adjustment spring pruzina nastaveni vysky 1 8795721-23
24 80202013-02 Hight adjustment rod 510 ty¢ nastaveni vysky 1 8795721-24
25 80201918-02 Steel Deck 21 inch ocelova deska 21 palcl 1 8795721-25
26 180302548-01 510 inner bottom plating vnitfni spodni oplechovani 1 8795721-26
27 80302565-01 GT limit set nastaveni limitu 1 8795721-27
28 :80302546-02 510 deck base zdkladna 1 8795721-28
29 180202016-01 Support wire podpérny drat 1 8795721-29
30 80302550-01 510 Blocker blokétor / kryt 1 8795721-30
31 80700419-01 M6x14 Low square neck bolt hMrZT;;lnm’zky Sroub se ctyfhrannym 3

32 180202009-01 Side discharge fix seat sedlo s bo¢nim vyhozem 1 8795721-32
33 :80700125-03 Splitring 5 déleny krouzek 1
34 80202027-01 Side discharge torsion spring torzni pruzina s bo¢nim vytlakem 1 8795721-34
35 80202041-01 Side discharge shaft bocni vypoustéci hiidel 1 8795721-35
36 80302424-01 Side discharge cover bo¢ni vyhazovaci kryt 1 8795721-36
37 :80302551-01 Side discharge air vent bocni vyfuk 1 8795721-37
38 80700047-02 M6X16 Hex head screw Sroub M6x16 se Sestihrannou hlavou 4
39 180202008-01 Rear wheel shaft plate deska hridele zadniho kola 2 8795721-39
40 80202006-01 Rear wheel assembly sestava zadniho kola 1 8795721-40
41 80202012-01 Height adjustment rod assembly sestava tyce pro nastaveni vysky 1 8795721-41

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 2



ltem No. 8795721

EXTOL

INDUSTRIAL

factory part description popis atyrks Madal B.alvc’>rder’
number No. / obj. ¢islo dilu

42 80302533-01 Height adjustment handle upper cover horni kryt rukojeti pro nastaveni vysky 1 8795721-42
43 80302556-01  Height adjustment handle trim cover t;’;i;bk’ie"" rukojeti pro nastaveni 1 8795721-43
44 180302534-01 Height adjustment handle lower cover \S/S(s')l?ym kryt rukojeti pro nastaveni 1 8795721-44
45 :80700015-16 M5 Lock nut pojistna matice 2

46 80202014-01  Height adjustment plate six level jf;':zl,i’;o nastaveni vysky v Sesti 1 8795721-46
47 80202011-01 Right bracket pravy drzak 1 8795721-47
48 80202045-01 Protective rubber cover ochranny gumovy kryt 1 8795721-48
49 :80700075-04 ST4.2X12 Self tapping screw ST4.2x12 samofrezny Sroub 19

50 80302544-01 Back cover base zdkladna zadniho krytu 1 8795721-50
51 :80202042-01 Back cover shaft htidel zadniho krytu 1 8795721-51
52 80202028-01 Back cover spring pruzina zadniho krytu 1 8795721-52
53 :80302557-01 Back cover zadni kryt 1 8795721-53
54 80202035-01 GT Gearing L GT lozisko 1 8795721-54
55 :80700380-01 Retaining ring for shaft 12 pojistny krouzek pro hridel 4

56 80700420-01 Deep groove ball bearings R8RS kulickova loziska 2 8795721-56
57 :80202237-01 GT transmission 54V GT prevodovka 54V 1 8795721-57
58 80202040-01 Pin kolik 2

59 :80202034-01 GT transmission Gearing R prevodovka GT fazeni R 1 8795721-59
60 80202017-01 M8x30 Bolt Sroub M8x30 2

61 :80202047-01 M3x10 Screws Srouby M3x10 2

62 80302537-01 Adjustment knob nastavovaci knoflik 2 8795721-62
63 80202019-01 Bolt Sroub 2

64 80202025-01 08.5x10.8x14 Spring pruzina 2

65 80202031-01 Lower handle spodni rukojet 1 8795721-65
66  80202020-01 Shaft sleeve objimka htidele 2 8795721-66
67 180302536-01 handle knob knoflik rukojeti 2 8795721-67
68 :80700147-02 O8xM26x3 Flat gasket ©8xp26x3 ploché tésnéni 2 8795721-68
69 :80202018-01 M8x45 Square neck bolt M8x45 Sroub se ¢tvercovym krkem 2

70 80202127-01 Medium handle stfedni rukojet 2 8795721-70
71 :80302560-03 GT Switch box lower cover spodni kryt spinaci skfifky 1 8795721-71
72 :80302561-03 GT Switch box fixed seat spinaci skiifika pevna 1 8795721-72
73 180600654-01 GT switch assembly sestava spinace 1 8795721-73
74 80302539-01 Regulating wheel regulacni kolecko 1 8795721-74
75 80302554-01 Botton fixed seat spodni pevné sedlo 2 8795721-75
76  80302559-03 GT Switch box upper cover horni kryt spinaci skiiriky 1 8795721-76
77 :80302535-03 Speed button tlacitko rychlosti 1 8795721-77
78 80700065-06 ST2.9x10 Self tapping screw samorezny Sroub 4

79 :80302540-01 GT switch sliding block posuvny blok spinace 1 8795721-79
80 80202038-01 GT pull assembly tazna sestava 1 8795721-80
81 80302065-01 Insulated bushings wizolované prichodky 2 8795721-81

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 3




ltem No. 8795721

EXTOL

INDUSTRIAL

factory part description popis atyrks Madal B.alvc’>rder’
number No. / obj. ¢islo dilu

82 180202126-01 Upper Handle horni rukojet 1 8795721-82
83 80202032-01 Blade Trigger spoustéc cepele 1 8795721-83
84 80400590-01 Foam cover pénovy kryt 1 8795721-84
85 80202033-02 GT Trigger spoust 1 8795721-85
86 80302555-01 Trigger limit seat spoustéci limitni sedlo 1 8795721-86
87 180302538-01 Switch Botton tlacitko prepinace 1 8795721-87
88 80202023-01 Spring ®23X®1.2X25 pruzina 1 8795721-88
89 :80302562-01 Main Switch box upper cover horni kryt hlavni spinaci skiiriky 1 8795721-89
90 80202037-01 Main switch pull assembly taznd sestava hlavniho vypinace 1 8795721-90
91 80302563-01 Main Switch box lower cover spodni kryt hlavni spinaci skfifky 1 8795721-91
92 80302564-01 Main Switch box fixed seat hlavni spinaci skfifika s pevnym sedlem 1 8795721-92
93 80302541-01 Main Switch sliding block posuvny blok hlavniho vypinace 1 8795721-93
94 80600332-01 Main Switch hlavni vypina¢ 1 8795721-94
95 180302543-01 Sliding block posuvny blok 1 8795721-95
96 80202024-01 Spring ©®5.8x®0.6x18 pruzina 1 8795721-96
97 80302542-01 Sliding block fixed seat posuvny blok pevného sedla 1 8795721-97
98 180301969-01 Cable clamp svorka 1 8795721-98
99 :80302613-01 Grass bag indicator indikator sacku na travu 1 8795721-99
100 :80302611-01 Grass bag handle upper cover horni kryt rukojeti kose na trdvu 1 8795721-100
101 :80302612-01 Grass bag handle rukojet pytle na travu 1 8795721-101
102 {80302610-01 Grass bag upper cover horni kryt sa¢ku na travu 1 8795721-102
103 :80700375-01 Flat washer ®4.5x®20x1 plocha podlozka 2 8795721-103
104 80302645-01 Grass bag sacek na travu 1 8795721-104
105 :80202080-01 Grass bag frame ram pytle na trdvu 1 8795721-105
106 :80300643-03 Upper cover vest vrchni kryci vesta 1 8795721-106
107 :80300644-03 Upper cover horni kryt 1 8795721-107
108 : 80300645-01 Reversible cover oboustranny kryt 1 8795721-108
109  80300646-01 Rolling support rolovaci podpora 2 8795721-109
110 :80102215-01 Controller ovladac 1 8795721-110
111  80600826-01 60V Battery wire harness kabelovy svazek 60V baterie 1 8795721-111
112 180700078-01 ST4.2x16-F Self tapping screw samofrezny Sroub 6

113 180300641-03 Right decoration prava znacka 1 8795721-113
114  80300638-02 Right housing pravy kryt 1 8795721-114
115 : 80600008-01 Cable kabel 0.3 8795721-115
116 :80302982-01 Battery compartment sestava baterie 1 8795721-116
117 :80300639-03 After housing decoration napis na krytu 1 8795721-117
118 :80100158-01 Powerhead key kli¢ 1 8795721-118
119  80300649-01 Key plug zastreka klice 1 8795721-119
120  80600001-01 Main battery pin hlavni kolik baterie 4 8795721-120
121 : 80300650-01 Key plate klicové deska 1 8795721-121
122 :80200065-01 Magnet magnet 2 8795721-122
123 1 80302832-01 Battery pin spona baterie 1 8795721-123

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 4




ltem No. 8795721

EXTOL

INDUSTRIAL

factory part description popis atyrks Madal B.alvc’>rder’
number No. / obj. ¢islo dilu

124 1 80302632-01 Battery push button tlacitko baterie 1 8795721-124
125 80202432-01 Push button spring pruzina tlacitka 2 8795721-125
126 :80302989-01 Latch fix seat sedlo fixace zdpadkou 1 8795721-126
127 80202431-01 Latch spring pruzina zapadky 2 8795721-127
128 1 80302988-01 Latch zdpadka 1 8795721-128
129 80302983-02 Switch Botton tlacitko prepinace 1 8795721-129
130 :80300637-02 Left housing levy kryt 1 8795721-130
131  80300640-03 Left decoration leva dekorace 1 8795721-131
132 :80300076-01 Windscreen ¢elni sklo 1 8795721-132
133 :80700043-01 M6 lock nut pojistnd matice 4

134 167000156-01 Brushless motor 10040-05 stfidavy motor 1 8795721-134
135 $80302780-01 Insulated shaft sleeve izolované pouzdro hridele 1 8795721-135
136 : 80700053-02 M8x30 Hex head screw Sroub se Sestihrannou hlavou 4

137 80300077-01 Basement spodni kryt 1 8795721-137
138 :80700344-01 ST5.0x25-C Self tapping screw samofrezny Sroub 6

139 :80300647-02 Dust cover kryt proti prachu 1 8795721-139
140 :80400204-01 Dust proof cotton bavina odolné proti prachu 1 8795721-140
141  80800021-01 Heat-shrinkable tubing teplem smrstitelna hadice 0.25 8795721-141
142  80800012-02 Cable tie kabelova svorka 1 8795721-142
143 1 80600294-01 Magnetic snap magnetickd spona 2 8795721-143
144 1 80600667-01 Main blade cable kabel hlavni ¢epele 1 8795721-144
145 1 80600670-01 40V GT speed adjust cable kabel pro nastaveni rychlosti 1 8795721-145
146 80600132-02 40V GT motor cable motorovy kabel 1 8795721-146
147 :80300642-03 Front decoration predni dekorace 1 8795721-147

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 5




